
Reference must be made to Report No. F0918.01-301-46, dated 09/04/15 for complete test
specimen description and data.
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Report Number:
Test Date:

Report Date:

 
Btu/hr·ft2·F (CTS Method)Standardized U-factor (Ust):  0.28

Validation for Initial Certification (Production Line Unit) & 
Plant Qualification

Test Sample Submitted for:

Test Procedure: U-factor tests were performed in a Guarded Hot Box in accordance with
NFRC 102-2014, Procedure for Measuring the Steady-State Thermal Transmittance of
Fenestration Systems .

Series/Model: 

Sliding Patio Door

78-3/4" x 78-3/4" (2000 mm x 2000 mm)  (Model Size)
NFRC Standard Size:

Spokane Valley, Washington 99216

COEUR D'ALENE WINDOW

NFRC 102-2014 THERMAL PERFORMANCE TEST REPORT

Rendered to:

3808 N Sullivan Rd, Building 18, Suite I

Type: 

5821

Test Sample Identification:

F0918.01-301-46
09/03/15

 

78.7" x 78.7" (2000 mm wide x 2000 mm high)
Overall Size: 

Test Sample Submitted by:

09/04/15

Test Results Summary:

Client

2524 E. Jensen Avenue
Fresno, CA 93706

p.  559.233.8705
f.    717.764.4129

www.archtest.com      www.intertek.com/building



Test Sample Description:

*Stated per Client/Manufacturer       
 N/A   Non-Applicable

Exterior
Exterior Finish:

VV: Vinyl with Vertical Members Reinforced with Steel

Glazing Information:

Gap: SS-D: Stainless Steel Spacer

Size:

White

Material:

White Interior Finish: Vinyl
Corner Joinery:

Layer 1:

Layer 2:

Exterior Color:

Cardinal E-366 (e=0.022*, #2)
90% Argon*

Evacuated Chamber*

Vinyl
Glazing Method:

40-1/8" x 76"
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Frame:
VI: Vinyl with Interlock Reinforced with Steel

Interior Color:

Gas Fill Method:

Vinyl

0.48"
5/32"

Interior Color:

5/32"

Clear

Mitered / Welds / Sealed

Daylight Opening:

Interior Panel:

32" x 67-7/8"

White
Corner Joinery:

VinylInterior Finish:
Mitered / Welds / Sealed

F0918.01-301-46

ExteriorDaylight Opening:

 

Glazing Method:

Material:
Size:

Exterior Finish:WhiteExterior Color:
28-1/8" x 68"
78-3/4" x 78-3/4" (Model Size)

2524 E. Jensen Avenue
Fresno, CA 93706

p.  559.233.8705
f.    717.764.4129

www.archtest.com      www.intertek.com/building



Test Sample Description: (Continued)

Weatherstripping:

Hardware:

Drainage:

Keeper

3/4" x 1/4"

Quantity

Quantity

2

21/2" x 1/8" Screen track.

1 Row

Page 3 of 8

Description Quantity

Description

Weephole

3/4" x 3/16"

2 Bottom rail of the interior panel.

Location

 

Location

Lock jamb.

Glazing track of the panel, through three 
layers.  Glazing track of the frame, through 
four layers.

2 Internal sill webbing, through two layers.  
Interior sill track.Weephole

Weephole

Roller assembly

1/2" x 3/16" 2

F0918.01-301-46

Weephole

1

LocationDrainage Method

Lock stile.

Size

Handle with lock mechanism

Polypile with center fin Exterior meeting stile.  All members of the 
interior panel.

Sill face.

1

2524 E. Jensen Avenue
Fresno, CA 93706
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Measured Test Data

Heat Flows
1. Total Measured Input into Metering Box (Qtotal) Btu/hr 
2. Surround Panel Heat Flow (Qsp) Btu/hr 
3. inches
4.
5. Metering Box Wall Heat Flow (Qmb) Btu/hr 
6. EMF vs Heat Flow Equation (equivalent information) 0.0218*EMF + 0.000
7. Flanking Loss Heat Flow (Qfl) Btu/hr 
8. Net Specimen Heat Loss (Qs) Btu/hr 

Areas
1. Test Specimen Projected Area (As) ft2

2. Test Specimen Interior Total (3-D) Surface Area (Ah) ft2

3. Test Specimen Exterior Total (3-D) Surface Area (Ac) ft2

4. Metering Box Opening Area (Amb) ft2

5. Metering Box Baffle Area (Ab1) ft2

6. Surround Panel Interior Exposed Area (Asp) ft2

Test Conditions
1. Average Metering Room Air Temperature (th) F
2. Average Cold Side Air Temperature (tc) F
3. Average Guard/Environmental Air Temperature F
4. Metering Room Average Relative Humidity %
5. Metering Room Maximum Relative Humidity %
6. Metering Room Minimum Relative Humidity %
7. Measured Cold Side Wind Velocity (Perpendicular Flow) mph
8. Measured Warm Side Wind Velocity (Parallel Flow) mph
9. Measured Static Pressure Difference Across Test Specimen 0.00" ± 0.04"H2O

Average Surface Temperatures
1. Metering Room Surround Panel F
2. Cold Side Surround Panel F

Results

Surround Panel Conductance
Surround Panel Thickness

69.44
60.56

884.67
27.14

10.84

74.00

12.66

68.16

0.28 Btu/hr·ft2·F2.

13.85

Page 4 of 8
F0918.01-301-46

 

990.22

Btu/hr·ft2·F0.0358

64.55
5.00

Thermal Transmittance (U-factor)

Thermal Transmittance of Test Specimen (Us)
Standardized Thermal Transmittance of Test Specimen (Ust)

13.03

1. Btu/hr·ft2·F

43.07

0.29

45.83
47.33

26.37

11.86

-0.45

-0.25

0.04

69.79
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Calculated Test Data

CTS Method
1. Warm Side Emittance of Glass (e1)
2. Cold Side Emittance of Glass
3. Warm Side Frame Emittance*
4. Cold Side Frame Emittance*
5. Warm Side Sash/Panel/Vent Emittance*
6. Cold Side Sash/Panel/Vent Emittance*
7. Warm Side Baffle Emittance (eb1)
8. Cold Side Baffle Emittance (eb2)
9. Equivalent Warm Side Surface Temperature F

10. Equivalent Cold Side Surface Temperature F
11. Warm Side Baffle Surface Temperature F
12. Cold Side Baffle Surface Temperature F
13. Measured Warm Side Surface Conductance (hh)
14. Measured Cold Side Surface Conductance (hc)
15. Test Specimen Thermal Conductance (Cs)
16. Convection Coefficient (Kc) Btu/(hr·ft2·F1.25)
17. Radiative Test Specimen Heat Flow (Qr1) Btu/hr
18. Conductive Test Specimen Heat Flow (Qc1) Btu/hr
19. Radiative Heat Flux of Test Specimen (qr1)
20. Convective Heat Flux of Test Specimen (qc1)
21. Standardized Warm Side Surface Conductance (hsth)
22. Standardized Cold Side Surface Conductance (hstc)
23. Standardized Thermal Transmittance (Ust)

Test Duration
1.
2.

*Stated per NFRC 101

The thermal performance test results were derived from 01:54 hours, 09/03/15 to 05:54
hours, 09/03/15.

Btu/hr·ft2·F

The environmental systems were started at 11:42 hours, 09/02/15.

54.70

Btu/hr·ft2·F
11.39

N/A

5.71

0.92

Page 5 of 8

0.84

 

N/A

0.31

0.90
0.90

1.36

N/A

0.28

490.70

Btu/hr·ft2·F
Btu/hr·ft2·F

3.14

N/A

Btu/hr·ft2·F

Btu/hr·ft2·F

0.84

Thermal Transmittance (U-factor)

F0918.01-301-46

The test parameters were considered stable for two consecutive four hour test periods
from 21:54 hours, 09/02/15 to 05:54 hours, 09/03/15.

1.19 Btu/hr·ft2·F

69.65

Btu/hr·ft2·F
5.28

0.40

393.96

9.15

The reported Standardized Thermal Transmittance (Ust) was determined using CTS Method,
per Section 8.2(A) of NFRC 102.

3.
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Glass collapse determined using a digital glass and air space meter

0.45"0.44"
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Glazing Deflection:

 

F0918.01-301-46

Exterior Panel

Center gap width at laboratory ambient
conditions on day of testing

The sample was inspected for the formation of frost or condensation, which may influence the
surface temperature measurements. The sample showed no evidence of condensation/frost at
the conclusion of the test.

Interior Panel

Estimated center gap width upon receipt of
specimen in laboratory (after stabilization)

Edge Gap Width

0.45"

0.48" 0.48"

0.44"

0.36" 0.36"Center gap width at test conditions

Required annual calibrations for the Architectural Testing Inc., an Intertek company ("Intertek-
ATI"), 'thermal test chamber' (ICN 004287) in Fresno, California were last conducted in April
2015 in accordance with Intertek-ATI calibration procedure. A CTS Calibration verification
was performed August 2015. A Metering Box Wall Transducer and Surround Panel Flanking
Loss Characterization was performed June 2015.

The test sample was installed in a vertical orientation, the exterior of the specimen was exposed
to the cold side. The direction of heat transfer was from the interior (warm side) to the exterior
(cold side) of the specimen. The ratings were rounded in accordance to NFRC 601, NFRC Unit
and Measurement Policy.  The data acquisition frequency is 5 minutes.

“This test method does not include procedures to determine the heat flow due to either air
movement through the specimen or solar radiation effects. As a consequence, the thermal
transmittance results obtained do not reflect performances which are expected from field
installations due to not accounting for solar radiation, air leakage effects, and the thermal bridge
effects that have the potential to occur due to the specific design and construction of the
fenestration system opening. The latter can only be determined by in-situ measurements.
Therefore, it is important to recognize that the thermal transmittance results obtained from this
test method are for ideal laboratory conditions and should only be used for fenestration product
comparisons and as input to thermal performance analyses which also include solar, air leakage
and thermal bridge effects.”

ANSI/NCSL Z540-2-1997 type B uncertainty for this test was 1.73%.
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Fresno, CA 93706
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For INTERTEK-ATI

Tested By: Reviewed By:

William Simon Smeds Kenny C. White
Technician Laboratory Manager

Individual-In-Responsible-Charge

WSS:ms
F0918.01-301-46

Attachments (pages):  This report is complete only when all attachments listed are included.

Appendix-C:  

F0918.01-301-46

 

"Ratings included in this report are for submittal to an NFRC licensed IA for certification
purposes and are not meant to be used for labeling purposes. Only those values identified on a
valid Certification Authorization Report (CAR) are to be used for labeling purposes."

Page 7 of 8

Intertek-ATI will service this report for the entire test record retention period. Test records that
are retained such as detailed drawings, datasheets, representative samples of test specimens, or
other pertinent project documentation will be retained by Intertek-ATI for the entire test record
retention period.  The test record retention end date for this report is September 03, 2019.

 

Intertek-ATI is accredited by the International Accreditation Service (IAS) under the specific test
methods listed under lab code TL-144, in accordance with the recognized International Standard
ISO/IEC 17025:2005. The laboratory’s accreditation or test report in no way constitutes or
implies product certification, approval, or endorsement by IAS. 

CTS Calibration Data (1)

This report does not constitute certification of this product nor an opinion or endorsement by
this laboratory. It is the exclusive property of the client so named herein and relates only to the
specimen tested. This report may not be reproduced, except in full, without the written
approval of Intertek-ATI.

Appendix-D:  

Surround Panel Wiring Diagram (1)
Appendix-A:  
Appendix-B:  

Submittal Form and Drawings (16)
Baffle Wiring Diagram (1)
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Rev. # Revision(s)

All

Page(s)

09/04/15
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F0918.01-301-46

Revision Log

Original Report Issue. Work requested by Mr.
Blake Doll of  Coeur d'Alene Window

Date

0

This report produced from controlled document template ATI 00025(a), revised 03/14/2013.

2524 E. Jensen Avenue
Fresno, CA 93706

p.  559.233.8705
f.    717.764.4129

www.archtest.com      www.intertek.com/building



CTS Test Date
CTS Size ft2

CTS Glass/Core Conductance
Warm Side Air Temperature F
Cold Side Air Temperature F
Warm Side Average Surface Temperature F
Cold Side Average Surface Temperature F
Convection Coefficient (Kc)
Measured Cold Side Surface Conductance (hc)
Measured Thermal Transmittance

-0.37

3.

F0918.01-301-46

5.

1.
2.

Btu/hr·ft2·F

Appendix A: CTS Calibration Data

4.

43.06
07/16/15

69.78
0.40

Btu/(hr·ft2·F1.25)

6. 54.68

0.318.
7. 3.23

9. 5.71
10. 0.31 Btu/hr·ft2·F

Btu/hr·ft2·F



+1 +2 +3

+4 +5

+6 +7 +8

F0918.01-301-46
Appendix B: Surround Panel Wiring Diagram



                          
      
 +1  +2 +3 +4    +5  +6  
      
      
      
      
      
 +7  +8 +9 +10    +11  +12  
      
      
      
      
      
 +13  +14 +15 +16    +17  +18  
      
      
      
      
      
 +19  +20 +21 +22    +23  +24  
      
      
      
      
      
 +25  +26 +27 +28    +29  +30  
      
                          

Appendix C: Baffle Wiring Diagram
F0918.01-301-46



F0918.01-301-46
Appendix D: Submittal Form and Drawings





Part Part #

Main Frame RS1295

Fixed Interlock R1300

Vent Interlock RS1298

Vent Common RS1297

Vent Sill RS1296

Screen Track RS1060

Slider Track RS1301

XOP Bar  RS1306

Anti Lift RS1076

Bead RS1994

Filler Bar RS1307

OXXO Bar (astragal) RS1304

Equal Site RS1299

Fixed Interlock Metal U150205

Vent Interlock Metal U960550

XOP Bar Metal U150220

Slider Track Metal  U780011

Handle (Interior & Exterior) 97BDFG01

Roller Wheel 21000

Mortise Lock DR05‐7601

Keeper DR05‐2510‐00

Fixed Interlock Screw 08A20PT4HUHLDNEO

Bumper  R112‐2602

Bumper Screw #8 x 5/8

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
New Stamp



ehoulihan
Text Box
Polyurethane Foam Insulation (Spray Applied)

ehoulihan
Line

ehoulihan
Line

ehoulihan
Line

ehoulihan
Line

ehoulihan
Line

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
New Stamp



ehoulihan
Text Box
Polyurethane Foam Insulation (Spray Applied)

ehoulihan
Line

ehoulihan
Line

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
New Stamp

wsmeds
Callout
Steel Reinforcement

wsmeds
Line

wsmeds
Line



C:\Users\E12397\Documents\AAA DRAFTING\Master Systems - Cycloid\GCD--COMPREHENSIVE\308\308-D1.GCD -- 11/04/2014 -- 03:01 PM --  Scale 1 : .955

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
New Stamp



C:\Users\E12397\Documents\AAA DRAFTING\Master Systems - Cycloid\GCD--COMPREHENSIVE\308\308-D10.GCD -- 11/04/2014 -- 03:05 PM --  Scale 1 : .955

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
New Stamp



C:\Users\E12397\Documents\AAA DRAFTING\Master Systems - Cycloid\GCD--COMPREHENSIVE\308\308-D11.GCD -- 11/04/2014 -- 03:05 PM --  Scale 1 : .955

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
New Stamp



C:\Users\E12397\Documents\AAA DRAFTING\Master Systems - Cycloid\GCD--COMPREHENSIVE\308\308-D12.GCD -- 11/04/2014 -- 03:06 PM --  Scale 1 : .955

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
New Stamp



C:\Users\E12397\Documents\AAA DRAFTING\Master Systems - Cycloid\GCD--COMPREHENSIVE\308\308-D13.GCD -- 11/04/2014 -- 03:06 PM --  Scale 1 : .955

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
New Stamp



wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
New Stamp



C:\Users\E12397\Documents\AAA DRAFTING\Master Systems - Cycloid\GCD--COMPREHENSIVE\308\308-D19.GCD -- 11/04/2014 -- 03:09 PM --  Scale 1 : .955

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
New Stamp



C:\Users\E12397\Documents\AAA DRAFTING\Master Systems - Cycloid\GCD--COMPREHENSIVE\308\308-D18.GCD -- 11/04/2014 -- 03:09 PM --  Scale 1 : .955

wsmeds
Accepted

wsmeds
Accepted

wsmeds
New Stamp



C:\Users\E12397\Documents\AAA DRAFTING\Master Systems - Cycloid\GCD--COMPREHENSIVE\308\308-R1.GCD -- 11/04/2014 -- 03:50 PM --  Scale 1 : 0.955

ehoulihan
Text Box
Steel (rolled, ground)

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
Accepted

wsmeds
New Stamp



ehoulihan
Text Box
Steel - Stainless [Oxidized]

wsmeds
Accepted

wsmeds
Accepted

wsmeds
New Stamp



1050 Hook Road Farmington, New York 14425     I     585.924.2186     I     1.800.535.1050     I     www.ultrafab.com

ULTRA Fin®

Our most popular fin product 
provides an excellent seal with 
low opening force and friction

Ultrafab’s unique ultrasonic welding 
assembles the fin, fibers, and backing 
into an integrated, unified assembly that 
won’t break apart during fabrication or 
while in use

ULTRA FIN WEATHERSEAL Features:

• 	Ultra Fin weatherseals have a structural integrity and consistency which assures 
a tight seal and barrier against air and water infiltration

• 	No possibility of off-center pile that binds, breaks or stretches in an extrusion

• 	Pile height and backing widths are always uniform because of Ultrafab’s unique 
ultrasonically welded manufacturing system

• 	Pile Heights: .130˝ (3.30mm) to .750˝ (19.05mm)

• 	Pile Densities: Light, medium, high or very high

• 	Backing Widths: .180˝ (4.57mm), .187˝ (4.75mm), .200˝ (5.08mm), .210˝ 
(5.33mm), .229˝ (5.82mm), .250˝ (6.35mm), .270˝ (6.86mm), .310˝ (7.87mm)

• 	Backing Options: Standard: 	 all backing widths
	 Ultra-Loc®: 	 S7 – .180˝ (4.57mm), .187˝ (4.75mm), 
		          .200˝ (5.08mm), .210˝ (5.33mm), 	
		          .270˝ (6.86mm), .310˝ (7.87mm)

			   S9 – .180˝ (4.57mm), .187˝ (4.75mm), 
		          .200˝ (5.08mm), .210˝ (5.33mm), 	
		          .229˝ (5.82mm), .270˝ (6.86mm), 	
		          .310˝ (7.87mm)

		  Ultra Grip®:  	 .180˝ (4.57mm), .187˝ (4.75mm), 
		  .200˝ (5.08mm), .229˝ (5.82mm),  
		  .255˝ (6.48mm), .270˝ (6.86mm)

• 	Adhesive: Available on .187˝, .270˝ and .310˝

• 	Colors: Black, white, grey, beige, and brown

Need more fins or a  
softer fin? Ask about our 
Soft Touch Fin®, Tri-Fin®, 
Ultra Reach® Fin or Multi-Fin®

ehoulihan
Rectangle

wsmeds
New Stamp



wsmeds
New Stamp


	NFRC Report

		2015-09-04T14:42:38-0700
	Smeds, Simon (William)


		2015-09-04T14:58:10-0700
	White, Kenny


		2015-09-04T14:02:58-0700
	Saavedra, Marisela




